Warning: Please use a different web-browser!. Currently users are reporting some versions of Internet explorer have problems using our website, please use Firefox, Chrome, Edge, Opera or any other moden webbrowser.
Back to overview

Rear mudguard
Moto Guzzi - Audace 1400 Carbon 1380 (NAFTA) - 2017

Rear mudguard blueprint
Rear mudguard blueprint
Drag image to pan
specifications
Name
Rear mudguard
Category
Chassis
Bike Brand
Moto Guzzi
Vehicle Type
Motorcycle
Year range
2017 - 2017
Years
Model
Audace 1400 Carbon 1380 (NAFTA)
Brand
Brand logo Moto Guzzi

Products

Product
Price
Quantity
1
Number plate holder
 
22.08
Incl VAT
18.25
Excl VAT
OEM AP8149034
SKU 07-AP8149034

Warehouse 1-5 days.

Details
2
SCREW W/ FLANGE M6x16*
 
3.41
Incl VAT
2.82
Excl VAT
OEM AP8152246
SKU 07-AP8152246

Warehouse 1-5 days.

Details
3
Screw w/ flange M5x9
 
1.73
Incl VAT
1.43
Excl VAT
OEM AP8152339
SKU 07-AP8152339

Warehouse 1-5 days.

Details
4
Rear mudguard blank
 
Price unknown
Price unknown
Product unavailable
OEM 2B001788
SKU 07-2B001788
4
.REAR MUDGUARD
 
349.25
Incl VAT
288.64
Excl VAT
OEM 2B001788000NI
SKU 07-2B001788000NI

Warehouse 1-5 days.

Details
5
SCREW W/ FLANGE M8X16*
 
1.62
Incl VAT
1.34
Excl VAT
OEM AP8152285
SKU 07-AP8152285

Warehouse 1-5 days.

Details
12
Screw w/ flange M5x16*
 
1.62
Incl VAT
1.34
Excl VAT
OEM AP8152273
SKU 07-AP8152273

Warehouse 1-5 days.

Details
7
.T BUSH *
 
3.56
Incl VAT
2.94
Excl VAT
OEM AP8121114
SKU 07-AP8121114

Warehouse 1-5 days.

Details
8
.Mudguard supp.
 
141.09
Incl VAT
116.60
Excl VAT
OEM B063302
SKU 07-B063302

Warehouse 1-5 days.

Details
9
Screw w/ flange M6x16
 
1.05
Incl VAT
0.87
Excl VAT
OEM AP8152278
SKU 07-AP8152278

Warehouse 1-5 days.

Details
Product is superseded, you will get product: 07-598839 instead.
10
SPRING PLATE (M6)
 
1.44
Incl VAT
1.19
Excl VAT
OEM 254485
SKU 07-254485

Warehouse 1-5 days.

Details
11
.Number plate support
 
19.65
Incl VAT
16.24
Excl VAT
OEM B063303
SKU 07-B063303

Warehouse 1-5 days.

Details
12
Screw w/ flange M5x16*
 
1.62
Incl VAT
1.34
Excl VAT
OEM AP8152273
SKU 07-AP8152273

Warehouse 1-5 days.

Details
13
SPRING PLATE
 
1.73
Incl VAT
1.43
Excl VAT
OEM 248419
SKU 07-248419

Warehouse 1-5 days.

Details
14
.Number plate holder support
 
19.31
Incl VAT
15.96
Excl VAT
OEM B063870
SKU 07-B063870

Warehouse 1-5 days.

Details
15
.Support
 
28.57
Incl VAT
23.61
Excl VAT
OEM 2B000160
SKU 07-2B000160

Warehouse 1-5 days.

Details
16
Rubber w/ insert *
 
6.92
Incl VAT
5.72
Excl VAT
OEM AP8120531
SKU 07-AP8120531

Warehouse 1-5 days.

Details
17
REAR REFLECTOR, RED
 
14.60
Incl VAT
12.07
Excl VAT
OEM AP8124718
SKU 07-AP8124718

Warehouse 1-5 days.

Details
18
LOW SELF-LOCKING NUT M4*
 
1.62
Incl VAT
1.34
Excl VAT
OEM AP8150204
SKU 07-AP8150204

Warehouse 1-5 days.

Details
19
.Support
 
28.57
Incl VAT
23.61
Excl VAT
OEM 2B000159
SKU 07-2B000159

Warehouse 1-5 days.

Details
20
SCREW W/ FLANGE M5x16*
 
2.86
Incl VAT
2.36
Excl VAT
OEM AP8152298
SKU 07-AP8152298

Warehouse 1-5 days.

Details
21
.Rear reflector-usa-
 
38.71
Incl VAT
31.99
Excl VAT
OEM 2B000082
SKU 07-2B000082

Warehouse 1-5 days.

Details
22
Rear Reflector, Red
 
9.16
Incl VAT
7.57
Excl VAT
OEM AP8224164
SKU 07-AP8224164

Warehouse 1-5 days.

Details
23
Self-locking nut M5*
 
1.06
Incl VAT
0.88
Excl VAT
OEM AP8152306
SKU 07-AP8152306

Warehouse 1-5 days.

Details
24
SELF-LOCKING NUT M6*
 
1.62
Incl VAT
1.34
Excl VAT
OEM AP8152299
SKU 07-AP8152299

Warehouse 1-5 days.

Details

Can't find what you're looking for?

Sometimes OEM parts get discontinued, and not all parts are available as aftermarket. There could be a possibility it's in the other category (search for aftermarket parts by brand and model since they don't carry the OEM productnumbers).

Search all products
gears

Why choose OEM Motorparts?

  • Easy online ordering
  • All your spare parts from one supplier
  • Shipped and Packed Professionally

Multiple payment options

We offer several payment options. Pay safely and securely with the payment method you are used to.

payment-methods